



KALE
CONVEYOR



INSPECTION CERTIFICATE

Customer :
SRL APROCHIMIE

Construction :
1,2 g/cm³ SBR Rubber Sheet Without Textile

Acc. To: DIN-22102

Report No : 2024 - 10419 / 6 pcs

Quantity : 10mt. x 6

Date : 30.04.2024

Page : 1 of 1

PROPERTIES OF RUBBER SHEET

Thickness

Tensile Strength

Elongation at Break

Abrasion

Hardness

Density

Unit

Result

mm

4

N/mm²

60,14

%

85

mm³

298,52

Shore A

65,24

g/cm³

1,23

KALE KAYIŞLARI
SAN. DİŞ. TİC. A.Ş.
Sancaktepe Mahallesi Millet Caddesi
No:40-42 Şişli/İstanbul
Yenikapı V.D: 491 632 5899